
 
 
 
 
 

 
 
 
 
 

 
 
 

Certified Mail - Return Receipt Requested 
 
September 22, 2014 
 
Mr. Ruben Salcido 
Operation Mgr. & Environmental Coordinator 
Water / Wastewater Utilities Division 
City of Farmington 
800 Municipal Road 
Farmington, NM 87401 
 
Re:  Major Municipal; SIC 4952; Compliance Evaluation Inspection; Farmington Wastewater 

Treatment Plant; NPDES Permit No. NM0020583; August 13, 2014 
 
Enclosed please find a copy of the report and check list for the referenced inspection that the 
New Mexico Environment Department (NMED) conducted at your facility on behalf of the U.S. 
Environmental Protection Agency (USEPA).  This inspection report will be sent to the USEPA 
in Dallas for their review.  These inspections are used by USEPA to determine compliance with 
[...]
 
                                                                                                                                                                                                                          

 
SECTION H - SLUDGE DISPOSAL 

 
SLUDGE DISPOSAL MEETS PERMIT REQUIREMENTS.  S   M   U    NA  (FURTHER EXPLANATION ATTACHED  NO    ). 

DETAILS: 
 
 

1. SLUDGE MANAGEMENT ADEQUATE TO MAINTAIN EFFLUENT QUALITY.  S   M   U    NA 
 
2. SLUDGE RECORDS MAINTAINED AS REQUIRED BY 40 CFR 503.  S   M   U    NA 
 
3. FOR LAND APPLIED SLUDGE, TYPE OF LAND APPLIED TO:                           (e.g., FOREST, AGRICULTURAL, PUBLIC CONTACT SITE) 

 

SECTION I - SAMPLING INSPECTION PROCEDURES     (FURTHER EXPLANATION ATTACHED   NO   ). 

 

1. SAMPLES OBTAINED THIS INSPECTION.  Y   N    NA 
 
2. TYPE OF SAMPLE OBTAINED 
 
   GRAB                                                     COMPOSITE SAMPLE         METHOD                    FREQUENCY                      
 

3. SAMPLES PRESERVED.  Y   N    NA 
 

4. FLOW PROPORTIONED SAMPLES OBTAINED.  Y   N    NA 
 

5. SAMPLE OBTAINED FROM FACILITY'S SAMPLING DEVICE.  Y   N    NA 
 

6. SAMPLE REPRESENTATIVE OF VOLUME AND MATURE OF DISCHARGE.  Y   N    NA 
 

7. SAMPLE SPLIT WITH PERMITTEE.  Y   N    NA 
 

8. CHAIN-OF-CUSTODY PROCEDURES EMPLOYED.  Y   N    NA 

9. SAMPLES COLLECTED IN ACCORDANCE WITH PERMIT.  Y   N    NA 

 



 

 
Farmington WWTP 

 

PERMIT NO. NM0020583 

 
SECTION C - OPERATIONS AND MAINTENANCE (CONT'D) 

 
9. HAVE BYPASSES/OVERFLOWS OCCURRED AT THE PLANT OR IN THE COLLECTION SYSTEM IN THE LAST YEAR?Reports submitted w/DMR   Y   N    NA   

   IF SO, HAS THE REGULATORY AGENCY BEEN NOTIFIED?  Y   N    NA 

   HAS CORRECTIVE ACTION BEEN TAKEN TO PREVENT ADDITIONAL BYPASSES/OVERFLOWS?  Y   N    NA  
 

10.HAVE ANY HYDRAULIC OVERLOADS OCCURRED AT THE TREATMENT PLANT?  Y   N    NA 

   IF SO, DID PERMIT VIOLATIONS OCCUR AS A RESULT?  Y   N    NA 

 
SECTION D - SELF-MONITORING 

 
PERMITTEE SELF-MONITORING MEETS PERMIT REQUIREMENTS.  S   M   U    NA  (FURTHER EXPLANATION ATTACHED NO   ). 

DETAILS: 
 
 

1. SAMPLES TAKEN AT SITE(S) SPECIFIED IN PERMIT.  Y   N    NA 
 

2. LOCATIONS ADEQUATE FOR REPRESENTATIVE SAMPLES.  Y   N    NA 
 

3. FLOW PROPORTIONED SAMPLES OBTAINED WHEN REQUIRED BY PERMIT.  Y   N    NA 
 

4. SAMPLING AND ANALYSES COMPLETED ON PARAMETERS SPECIFIED IN PERMIT.  Y   N    NA 
 

5. SAMPLING AND ANALYSES PERFORMED AT FREQUENCY SPECIFIED IN PERMIT.  Y   N    NA 
 

6. SAMPLE COLLECTION PROCEDURES ADEQUATE  Y   N    NA 
 

   a) SAMPLES REFRIGERATED DURING COMPOSITING.  Y   N    NA 
 

   b) PROPER PRESERVATION TECHNIQUES USED.  Y   N    NA 
 

   c) CONTAINERS AND SAMPLE HOLDING TIMES CONFORM TO 40 CFR 136.3.  Y   N    NA 
 
7. IF MONITORING AND ANALYSES ARE PERFORMED MORE OFTEN THAN REQUIRED BY PERMIT, ARE 

   THE RESULTS REPORTED IN PERMITTEE'S SELF-MONITORING REPORT?  Y   N    NA 

 
SECTION E - FLOW MEASUREMENT 

 
PERMITTEE FLOW MEASUREMENT MEETS PERMIT REQUIREMENTS.  S   M   U    NA (FURTHER EXPLANATION ATTACHED  NO    ) 

DETAILS: 
 
 

1. PRIMARY FLOW MEASUREMENT DEVICE PROPERLY INSTALLED AND MAINTAINED.  Y   N    NA 
   TYPE OF DEVICE                      
 

2. FLOW MEASURED AT EACH OUTFALL AS REQUIRED.  Y   N    NA 
 

3. SECONDARY INSTRUMENTS (TOTALIZERS, RECORDERS, ETC.) PROPERLY OPERATED AND MAINTAINED.  Y   N    NA 
 

4. CALIBRATION FREQUENCY ADEQUATE. (DATE OF LAST CALIBRATION  within last year )               Y   N    NA 

   RECORDS MAINTAINED OF CALIBRATION PROCEDURES.  Y   N    NA 

   CALIBRATION CHECKS DONE TO ASSURE CONTINUED COMPLIANCE.  Y   N    NA 
 

5. FLOW ENTERING DEVICE WELL DISTRIBUTED ACROSS THE CHANNEL AND FREE OF TURBULENCE.  Y   N    NA 
 

6. HEAD MEASURED AT PROPER LOCATION.  Y   N    NA 
 

7. FLOW MEASUREMENT EQUIPMENT ADEQUATE TO HANDLE EXPECTED RANGE OF FLOW RATES.  Y   N    NA 

 

SECTION F – LABORATORY 

 
PERMITTEE LABORATORY PROCEDURES MEET PERMIT REQUIREMENTS.  S   M   U    NA (FURTHER EXPLANATION ATTACHED   NO   ) 

DETAILS: 
 

1. EPA APPROVED ANALYTICAL PROCEDURES USED (40 CFR 136.3 FOR LIQUIDS, 503.8(b) FOR SLUDGES)  Y   N    NA 

 
 
 
 
 



 
Farmington WWTP 

 
PERMIT NO. NM0020583  

 
SECTION F - LABORATORY (CONT'D) 

 
2. IF ALTERNATIVE ANALYTICAL PROCEDURES ARE USED, PROPER APPROVAL HAS BEEN OBTAINED  Y   N    NA 
 

3. SATISFACTORY CALIBRATION AND MAINTENANCE OF INSTRUMENTS AND EQUIPMENT.  S   M   U    NA 
 
4. QUALITY CONTROL PROCEDURES ADEQUATE.  S   M   U    NA 
 
5. DUPLICATE SAMPLES ARE ANALYZED. At least 10 % OF THE TIME.  Y   N    NA 
 

6. SPIKED SAMPLES ARE ANALYZED.       % OF THE TIME.  Y   N    NA 
 

7. COMMERCIAL LABORATORY USED.  Y   N    NA 
 
   LAB NAME                                          Bio Aquatics                                                    
 
   LAB ADDRESS                                     Carrolton, TX                                                      
 
   PARAMETERS PERFORMED              Bio Monitoring                                                         

 

SECTION G - EFFLUENT/RECEIVING WATERS OBSERVATIONS.  S   M   U    NA  (FURTHER EXPLANATION ATTACHED YES     ). 

 
OUTFALL NO. 

 
OIL SHEEN 

 
GREASE 

 
TURBIDITY 

 
VISIBLE FOAM 

 
FLOAT SOL. 

 
COLOR 

 
OTHER 

 
01 

 
no 

 
no 

 
no 

 
no 

 
no 

 
Slightly green  

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
RECEIVING WATER OBSERVATIONS                      Effluent Exceedences for TDS and TSS and E.coli                                                                                                                               
 
                                                                                                                                                                                                                          

 
SECTION H - SLUDGE DISPOSAL 

 
SLUDGE DISPOSAL MEETS PERMIT REQUIREMENTS.  S   M   U    NA  (FURTHER EXPLANATION ATTACHED  NO    ). 

DETAILS: 
 
 

1. SLUDGE MANAGEMENT ADEQUATE TO MAINTAIN EFFLUENT QUALITY.  S   M   U    NA 
 
2. SLUDGE RECORDS MAINTAINED AS REQUIRED BY 40 CFR 503.  S   M   U    NA 
 
3. FOR LAND APPLIED SLUDGE, TYPE OF LAND APPLIED TO:                           (e.g., FOREST, AGRICULTURAL, PUBLIC CONTACT SITE) 

 

SECTION I - SAMPLING INSPECTION PROCEDURES     (FURTHER EXPLANATION ATTACHED   NO   ). 

 

1. SAMPLES OBTAINED THIS INSPECTION.  Y   N    NA 
 
2. TYPE OF SAMPLE OBTAINED 
 
   GRAB                                                     COMPOSITE SAMPLE         METHOD                    FREQUENCY                      
 

3. SAMPLES PRESERVED.  Y   N    NA 
 

4. FLOW PROPORTIONED SAMPLES OBTAINED.  Y   N    NA 
 

5. SAMPLE OBTAINED FROM FACILITY'S SAMPLING DEVICE.  Y   N    NA 
 

6. SAMPLE REPRESENTATIVE OF VOLUME AND MATURE OF DISCHARGE.  Y   N    NA 
 

7. SAMPLE SPLIT WITH PERMITTEE.  Y   N    NA 
 

8. CHAIN-OF-CUSTODY PROCEDURES EMPLOYED.  Y   N    NA 

9. SAMPLES COLLECTED IN ACCORDANCE WITH PERMIT.  Y   N    NA 

 



City of Farmington WWTP 
NPDES Permit Number NM0020583 

Compliance Evaluation Inspection 
August 13, 2014 

Page 1 of 4 
 

  

INTRODUCTION 
A Compliance Evaluation Inspection (CEI) was conducted at the City of Farmington Waste Water 
Treatment Plant (WWTP) by Ms. Barbara Cooney of the New Mexico Environment Department 
(NMED), Surface Water Quality Bureau (SWQB) on 13 August 2014.  The inspection was conducted by 
NMED for the U. S. Environmental Protection Agency (USEPA), Region 6, under the National Pollutant 
Discharge Elimination System (NPDES) permit program, in accordance with the Federal Clean Water 
Act.  These inspections are conducted under agreement with USEPA and are used by the USEPA to 
determine compliance with the NPDES permit program.   
 
This facility is a major municipal waste water treatment plant (WWTP) under the Federal Clean Water 
Act (CWA), section 402 National Pollutant Discharge Elimination system (NPDES) permit program and 
is assigned NPDES permit number NM0020583. The Standard Industrial Classification Code (SIC) is 
4952.  The facility has a design flow of 6.67 Million Gallons per Day (MGD) and discharges into the San 
Juan River in water quality segment 20.6.4.401 of the San Juan River Basin (State of New Mexico 
Standards for Interstate and Intrastate Surface Waters).  The designated uses for the segment are public 
and industrial water supply, irrigation, livestock watering, wildlife habitat, primary contact, marginal 
coldwater aquatic life and warmwater aquatic life. 
 
INSPECTION DETAILS  
The inspector arrived at the Farmington WWTP at 10:00 hours on 13 August 2014.  The inspector 
showed her credentials and discussed the purpose of the inspection with Monica Peterson, Analytical 
Laboratory Manager for CH2MHill and with Mr. Dean Roquemore, also of CH2MHill who accompanied 
the inspector throughout the facilities.  CH2MHill is the contact operator of the WWTP for the City of 
Farmington.  Two sites in the collection system where sanitary sewer overflows have occurred were 
inspected.  The laboratory was also inspected and accompanied by Monica Peterson and other laboratory 
personnel.  Records were provided to the inspector for review.  Following the inspection of the facility an 
exit interview was conducted with: Ron Rosin, CH2MHill Area Manager, Dean Roquemore, Monica 
Peterson, and Ruben Salcido, City of Farmington Water/Wastewater Utilities Division O&M Manager.  
The inspector left the facility at approximately 17:00 hours. 
 
TREATMENT SCHEME 
The influent enters the WWTP through a collection system that is largely gravity flow and supplemented 
with a network of fifteen lift stations where necessary.  A lift station is located directly preceding the head 
works of the treatment plant.  The headworks consist of grinder air scrubber, and aerated grit chamber.  
The solids removed are conveyed to a hopper and sent to the landfill after passing the paint filter test. 
Septage is received before the headworks and is sent directly to the anaerobic digesters. Decant from the 
digesters is sent back to the headworks and mixed with the raw influent.  
 
The wastewater then flows to one of two primary clarifiers known as A & B.  From the primary clarifiers 
the decant is sent to either the trickling filters (25% to each of two trickling filters) or to the Medium Rte 
Activated Sludge (MRAS) treatment unit (50% of the total flow).  The MRAS is a modified aerated race 
track design that came on line in 2004.  The unit has both aerobic treatment and an anoxic zone.  The 
Dissolved Oxygen in the aerated sections is 2.5 to 3.0 mg/L.  The flow from the trickling filter is mixed 
with that from the MRAS and sent to the final or secondary clarifiers.  Gravity flow carries the treated 
wastewater to the chlorine contact chamber for disinfection, followed by dechlorination with sodium 
hypochlorite.  The chlorine dosing as well as the dechlorination dosages are now distributed by an 
automated system.  A radio signal sends the flow rates to the dosing unit for flow proportioning.  The 
treated water then passes through the Parshall flume for effluent flow measurement, then is discharged to 
the San Juan River.  
 



City of Farmington WWTP 
NPDES Permit Number NM0020583 

Compliance Evaluation Inspection 
August 13, 2014 

Page 2 of 4 
 

  

SLUDGE 
The solids from the primary clarifiers and the MRAS are wasted to the anaerobic digester. The solids 
from the secondary clarifiers are sent back as Return Activated Sludge (RAS) to the head of the treatment 
plant. Digested solids are passed through a mobile belt press to aid in dewatering before they are sent to 
the drying beds.  Final surface disposal for the solids is at the San Juan County Regional Landfill. 
 
FURTHER EXPLANATIONS  
Note: The sections are arranged according to the format of the enclosed EPA Inspection Checklist (Form 
3560-3), rather than being ranked in order of importance 
 
Section A – Permit Verification – Overall Rating “Satisfactory” 
 
Section B – Record Keeping and Reporting – Overall Rating “Satisfactory”  
 
Section C - Operation and Maintenance – Overall Rating “Marginal” 
 
Permit Requirements for Operation and Maintenance 
The permit requires on page 2 of Part III. 3. Proper Operations and Maintenance: 

a. The permittee shall at all times properly operate and maintain all facilities and systems of 
treatment and control (and related appurtenances) which are installed or used by permittee as 
efficiently as possible and in a manner which will minimize upsets and discharges of excessive 
pollutants and will achieve compliance with the conditions of this permit. 

 
Findings for Operation and Maintenance  
1.Two sites were inspected that had sanitary sewer overflows. 
 
(a) Kiwanis Park – Sewer overflow 8 June 2014. The overflow was reported by Mr. Deane Roquemore. 
Time of Overflow: 2300 hours 
Duration: 30 minutes at 20 gallons per minute 
Estimated volume: 600 gallons 
Location: 3540 East 30th St., Kiwanis Park 
Cause: Main sewer line had rags in it. Sewer line got plugged at manhole. 
Action Taken: Rodded main line and unplugged. Raked up toilet paper and put lime on spill area. At the 
time of this inspection the area was clean and clear of any debris.  A storm drain is located downhill from 
the overflow and some amount of raw sewage did enter the storm drain that flows to the San Juan River.  
It is unknown how much may have reached the river.   
 
(b) The Farmington Country Club, a privately owned and operated community has a lift station inside the 
development gates.  There have been complaints from residents in the area in past years that sewer 
overflows occurred frequently at the lift station.  At the time of this inspection, the area was clear of 
sewage debris and the lift station appeared to be functioning properly.  According to City of Farmington 
representatives, the causes for this lift station failures are large volumes of adult diapers, rags and towels. 
 
2. The City of Farmington and other communities in the Four Corners area are developing regional wide 
plans for wastewater management.  Within the last few years the town of Kirkland and the community of 
Magee Park have come on line to the collection system and the wastewater is now being processed 
through the Farmington WWTP.  The WWTP is currently operating at 83% to 84% of it's total capacity of 
6.67MGD.  As the plant takes on more of the wastewater from surrounding communities it is necessary 
for the permittee to continue to notify EPA and NMED of the changes.  If there is a point when the 
permittee intends to increase the design capacity of the WWTP it will be necessary through the NPDES 



City of Farmington WWTP 
NPDES Permit Number NM0020583 

Compliance Evaluation Inspection 
August 13, 2014 

Page 3 of 4 
 

  

permit process to undergo an Antidegredation review as found in the State of New Mexico Standards for 
Interstate and Intrastate Surface Waters 20.6.4 NMAC.  
 
3. The secondary clarifier following the MRAS treatment system had an excessive amount of algae 
growth in the basin and clogging the weirs.  According to facility representatives, the regular weekly 
scheduled cleaning of the weirs was not done because an operator was out that day.  The unit was 
scheduled to be cleaned later that week.  
 
4. The aerators in the MRAS race track are fixed in location and run full time.  The anoxic zone is 
approximately 20 feet wide and makes up an estimated 10% of basin treatment.  This limited ability for 
operators to adjust the size of the anoxic zone reduces some of the potential for denitrification from the 
unit. 
 
5. The City of Farmington has worked on an educational program and with sewer system contributors 